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1. Client
Name : SAMSUNG INTERIOR FILM Co,, Ltd.

Address :  215-35, Yeongil-ro, Yeongjung-myeon, Pocheon-si, Gyeonggi-do, Republic of Korea '

Date of Receip : February. 20. 2024
2. Use of Report : Submit to the company

3. Test Sample Name / Quantity
Brand :  SAMSUNG INTERIOR FILM Co,, Ltd.
Address . 215-35, Yeongil-ro, Yeongjung-myeon, Pocheon-si, Gyeonggi-do, Republic of Korea
Sample Name : SOIF SAMSUNG INTERIOR FILM (Fire Retardant)
Quantity ! 3 EA
4. Date of Test : February. 23. 2024
5. Testing Site : KFPI, 5F, 7 Nonhyeon-ro, Seocho-gu, Seoul, Korea

6. Test Method Used : National Fire Agency Notice Part No. 2022-29 Article 6

7. Test Result

Experiment Results
Experiment Standards Remark
1 2 3
Carbonization Size 30 o' 215 ' 205 210 '
Carbonization Length 20 cm 6.6 6.5 64
After Flame Time 03s 00 s 00 s 00 s
After Glow Time 05s 00 s 00 s 00 s

The results shown in this test report refer only to the sample(s) tested unless otherwise stated.

This test Report cannot be reproduced, except in full.
Tested by Name: Technical Manager Name: |
Affirmation 7} y# ﬁ% }
HyungSeok lJin - Goolong Roh

FEBRUARY.  28. 2024.

Korea Flame Proof Instititels.
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